

University of Michigan

Peri and Postoperative IBD Management Protocol

Version 2.21: July 31, 2016



Contributors:

Leslie Aldrich	Michelle Muza-Moons
Shrinivas Bishu	Anand Patel
John Byrn	Scott Regenbogen
Paul Corsello	Mike Rice
Shail Govani	Ryan W. Stidham
John Del Valle	Kim Turgeon
Karin Hardiman	Akbar K. Waljee
Sam Hendren	
Peter D.R. Higgins	
Jami Kinnucan	
Beth Manoogian	

Perioperative and Postoperative IBD Management Protocol v2.21

1) Ulcerative Colitis

- a) Surgical colectomy options:
 - i) 2 Stage – Stage 1: Total abdominal colectomy with an ileal pouch anal anastomosis and diverting loop ileostomy. Stage 2: Takedown of the loop ileostomy.
 - ii) 3 Stage – Stage 1: Total abdominal colectomy with Hartmann’s pouch and end ileostomy. Stage 2: Ileal pouch anal anastomosis with a diverting loop ileostomy. Stage 3: Takedown of the loop ileostomy.
 - (1) 3 stage approach is favored with any of the following^{1,2,3}:
 - (a) Inability to taper below 15 mg prednisone without flaring
 - (b) Inability to stop biologic for more than 10 days without flaring
 - (c) Malnourished (albumin level < 3 g/dL)
 - (d) Urgent surgical intervention during current hospitalization
 - (e) Presence of perianal disease
- b) Postoperative management following Subtotal Colectomy with a planned J pouch in 8-12 weeks:
 - i) Monitoring
 - (1) Routine imaging or endoscopy is not indicated in the absence of significant symptoms.
 - ii) Treatment/Evaluation of rectal discharge:
 - (1) For mild rectal discharge (mucus or blood), use one of the following⁴:
 - (a) Canasa 1 gram PR BID
 - (b) Proctofoam 15 grams PR BID
 - (2) If inadequate response to therapy in mild discharge, or for more severe symptoms:
 - (a) GI consult for endoscopic evaluation of the rectal stump.
 - (b) Consider adjustment in therapy based on endoscopy.
 - iii) Steroid Management
 - (1) Perioperative high-dose steroids are not superior to low-dose steroids in reducing the incidence of postural hypotension or adrenal insufficiency postoperatively.⁵
 - (2) If less than 2 weeks of steroids were used in the previous 6 months prior to surgery, stop steroids following surgery.
 - (3) If 2 to 8 weeks of preoperative steroids were used in past 6 months, recommend a rapid taper over 10 days starting at prednisone 40 mg daily. Steroids should be completed by POD 11.
 - (4) If more than 8 weeks of preoperative steroids were used in the past 6 months, recommend the following taper:
 - (a) Taper IV steroids from preoperative dose to 20 mg daily prednisone over 3 days (Solumedrol 15 mg IV = Prednisone 19 mg PO)
 - (b) Switch to 20 mg daily prednisone, taper by 5 mg per week over 4 weeks until off prednisone.
 - iv) Immunomodulator Management: Azathioprine, Imuran, 6-MP, methotrexate
 - (1) Discontinue use following surgery.

- v) Biologic Management: Remicade, Humira, Cimzia, Simponi, Entyvio
 - (1) Discontinue use following surgery.
- vi) Follow up:
 - (1) GI Clinic visit in 10 weeks.
 - (2) Plan for flexible sigmoidoscopy to evaluate J pouch and rectal cuff for surveillance of dysplasia at 1 year after colectomy, followed by q 2 years if no prior dysplasia or Family history, or annually if dysplasia or cancer found in resected colon or positive family history of CRC.⁶

2) Crohn's Disease

- a) Surgical Intervention
 - i) Consider a Diverting Ostomy (with or without anastomosis) if any of the following are present^{1,2,3}:
 - (1) Inability to taper below 15 mg prednisone without flaring
 - (2) Inability to stop biologic for more than 10 days without flaring
 - (3) Malnourished (albumin level < 3 g/dL)
 - (4) Urgent surgical intervention during current hospitalization
 - (5) Presence of an abdominal abscess or fistula
- b) Biologic management in Elective Surgery⁷
 - i) Recommend holding Biologics prior to the surgery date
 - (1) Goal is to miss only one dose of the Biologic.
 - (2) It is important that patients continue immunomodulators (AZA, 6MP, MTX) during this Biologic free interval.
 - (3) Long interval biologics (Remicade, Entyvio) – last dose should be given 4 weeks before surgery (can be between 3 to 6 weeks before surgery)
 - (4) Short interval biologics (Humira, Cimzia, Simponi) – last dose should be given 2-3 weeks before surgery
 - (5) If interval between pre-op dose and post-op dose is longer than previous dosing interval, should schedule re-load of the Biologic at the first GI postoperative visit.
 - (6) If interval between pre-op dose and post-op dose is shorter or equal to previous dosing interval, continue Biologic at previous dosing and intervals.
 - ii) If surgery is planned for fibrotic damage, muscular bowel damage, or penetrating complications, restart biologic after the surgery (unless major wound infection or wound dehiscence occurs – see below) for lower recurrence of active disease postoperatively⁸
 - (1) If major wound infection, dehiscence, anastomotic leak, abscess, or other complication, document with a photograph in the Media tab in MiChart and notify GI immediately to adjust management of immunosuppressive medications. GI will consider temporizing with Entocort.
 - iii) If surgery is planned for uncontrolled inflammation (rather than fibrotic damage) GI should strongly consider alternate class of medication. Endoscopic disease recurrence is

- significantly lower with Infliximab vs. control at 1 year.⁹ Adalimumab is more effective than azathioprine and mesalamine at preventing postoperative recurrence of Crohns disease.¹⁰
- iv) Active endoscopic surveillance for detection of disease recurrence is more effective than waiting for clinical recurrence.¹¹ There is a disconnect between clinical symptoms and endoscopic disease activity.¹²
 - v) Risk Factors for postoperative recurrence include:
 - (1) Active smoking^{13,14}
 - (2) Penetrating disease¹⁵
 - (3) Prior surgical resection¹⁶
 - vi) **Research goal:** Test fecal calprotectin at 2 weeks postop
 - (1) Question: what threshold of FCP is normal at 2 weeks postop, vs. what predicts early flare – would be really helpful to know. FCP>100 at 3 months postop is clearly predictive of endoscopic recurrence.
- c) Immunomodulators in Elective Surgery
- i) Stop immunomodulators (including Azathioprine, Imuran, 6-MP, methotrexate) on admission to the hospital.
 - ii) Restart immunomodulators on the **day after discharge** (unless major wound infection or wound dehiscence occurs – see below)
 - (1) If major wound infection, dehiscence, anastomotic leak, abscess, or other complication, document with a photograph in the Media tab in MiChart and notify GI immediately to adjust management of immunosuppressive medications. GI will consider temporizing with Entocort.
- d) Steroids
- (1) Perioperative high-dose steroids are not superior to low-dose steroids in reducing the incidence of postural hypotension or adrenal insufficiency postoperatively.⁵
 - (2) If less than 2 weeks of steroids were used in the previous 6 months prior to surgery, stop steroids following surgery.
 - (3) If 2 to 8 weeks of preoperative steroids were used in past 6 months, recommend a rapid taper over 10 days starting at prednisone 40 mg daily. Steroids should be completed by POD 11.
 - (4) If more than 8 weeks of preoperative steroids were used in the past 6 months, recommend the following taper:
 - (a) Taper IV steroids from preoperative dose to 20 mg daily prednisone over 3 days (Solumedrol 15 mg IV = Prednisone 19 mg PO)
 - (b) Switch to 20 mg daily prednisone, taper by 5 mg per week over 4 weeks until off prednisone.
- b) Metronidazole therapy¹⁷
- i) If postop plan includes using a Biologic, no need to start metronidazole postoperatively
 - ii) If postop plan does NOT include Biologic therapy, start metronidazole 250 mg PO TID after patient is tolerating solid food. Continue for 3 months to delay endoscopic recurrence. If 250 mg TID is poorly tolerated, 250 BID can be use and is likely still beneficial.
- d) Discharge instructions/Follow up

- i) Pain control with NSAIDs for the next 10 days. Goal of stopping NSAIDs by 10 days post-discharge to avoid inducing a Crohn's flare. Narcotic use is an independent risk factor for serious infectious complications.¹⁸
- ii) Plan for GI follow up with the GI consult fellow or PA at 4 weeks postop for interim visit before returning to primary GI physician.
- iii) Fecal Calprotectin¹⁹
 - (1) Place standing orders for FCP at 3, 6, and 9 months post anastomosis date
 - (2) If FCP > 100 at any of these dates (or at 1 year post anastomosis), evaluate for endoscopic ulceration using the Rutgeerts scale. If Rutgeerts > i2a, escalate therapy.

References:

1. Yamamoto T, Allan RN, Keighley MRB. Risk factors for intra-abdominal sepsis after surgery in Crohn's disease. *Diseases of the Colon & Rectum*. 2000;43(8):1141-1145. doi:10.1007/bf02236563.
2. Alves A, Panis Y, Bouhnik Y, Pocard M, Vicaut E, Valleur P. Risk Factors for Intra-Abdominal Septic Complications After a First Ileocecal Resection for Crohn's Disease: A Multivariate Analysis in 161 Consecutive Patients. *Diseases of the Colon & Rectum*. 2007;50(3):331-336. doi:10.1007/s10350-006-0782-0.
3. Rutgeerts P, Peeters M, Hiele M, et al. Effect of faecal stream diversion on recurrence of Crohn's disease in the neoterminal ileum. *The Lancet*. 1991;338(8770):771-774. doi:10.1016/0140-6736(91)90663-a.
4. Shen B, Lashner BA, Bennett AE, et al. Treatment of Rectal Cuff Inflammation (Cuffitis) in Patients with Ulcerative Colitis Following Restorative Proctocolectomy and Ileal Pouch-Anal Anastomosis. *The American Journal of Gastroenterology Am J Gastroenterology*. 2004;99(8):1527-1531. doi:10.1111/j.1572-0241.2004.30518.x.
5. Zoghiyan K, Melmed GY, Berel D, Ovsepyan G, Murrell Z, Fleshner P. A Prospective, Randomized, Noninferiority Trial of Steroid Dosing After Major Colorectal Surgery. *Annals of Surgery*. 2014;259(1):32-37. doi:10.1097/sla.0b013e318297adca.
6. Iktowitz SH, Present HD, Crohns and Colitis Foundation of America Colon Cancer in IBD Study Group. Consensus Conference: Colorectal cancer screening and surveillance in inflammatory bowel disease. *Inflamm Bowel Dis*. 2005 Mar;11(3):314-21
7. Chang MI, Cohen BL, Greenstein AJ. A Review of the Impact of Biologics on Surgical Complications in Crohn's Disease. *Inflammatory Bowel Diseases*. 2015:1. doi:10.1097/mib.0000000000000362.
8. Regueiro M, Kip KE, Baidoo L, Swoger JM, Schraut W. Postoperative Therapy With Infliximab Prevents Long-term Crohn's Disease Recurrence. *Clinical Gastroenterology and Hepatology*. 2014;12(9). doi:10.1016/j.cgh.2013.12.035.
9. Regueiro M, Schraut W, Baidoo L, Kip KE, Sepulveda AR, Pesci M, Harrison J, Plevy SE. In iximab prevents Crohn's disease recurrence after ileal resection. *Gastroenterology* 2009; 136: 441-450.e1

10. Savarino E, Bodini G et al. Adalimumab is more effective than azathioprine and mesalamine at preventing postoperative recurrence of Crohn's disease. *Am J Gastro*. 2013 Nov;108(11):1731-42. doi: 10.1038/ajg.2013.287. Epub 2013 Sep 10.
11. De Cruz P, Kamm MA, Hamilton AL, et al. Crohn's disease management after intestinal resection: a randomised trial. *Lancet* 2014;385:1406-1417.
12. Laurent PB, Reinisch W et al. Clinical disease activity, C-reactive protein normalization and mucosal healing in Crohn's disease in the SONIC trial. *Gut* 2014;63:88-95
13. Kane SV, Flicker M, Katz-Nelson F. Tobacco use is associated with accelerated clinical recurrence of Crohn's disease after surgically induced remission. *J Clin Gastroenterol* 2005; 39: 32-35
14. De Cruz P, Kamm MA, Prideaux L, Allen PB, Desmond PV. Postoperative recurrent luminal Crohn's disease: a systematic review. *Inflamm Bowel Dis* 2012; 18: 758-777
15. Simillis C, Yamamoto T, Reese GE, Umegae S, Matsumoto K, Darzi AW, Tekkis PP. A meta-analysis comparing incidence of recurrence and indication for reoperation after surgery for perforating versus nonperforating Crohn's disease. *Am J Gastroenterol* 2008; 103: 196-205
16. Ng SC, Lied GA, Arebi N, Phillips RK, Kamm MA. Clinical and surgical recurrence of Crohn's disease after ileocolonic resection in a specialist unit. *Eur J Gastroenterol Hepatol* 2009; 21: 551-557
17. Therapy of Metronidazole With Azathioprine to Prevent Postoperative Recurrence of Crohn's Disease: A Controlled Randomized Trial. D'Haens, Geert R. et al. *Gastroenterology* , Volume 135 , Issue 4 , 1123 – 1129
18. Lichtenstein GR, Feagan BG, et al. Serious Infections and Mortality in Association with Therapies for Crohn's Disease: TREAT Registry. *Clin Gastroenterol Hepatol*. 2006 Jul;4(7):931
19. Wright EK, Kamm MA, Cruz PD, et al. Measurement of Fecal Calprotectin Improves Monitoring and Detection of Recurrence of Crohn's Disease After Surgery. *Gastroenterology*. 2015;148(5). doi:10.1053/j.gastro.2015.01.026.